Agre=fab

Lawn Care Made Easy’

45-0533

10 CU. FT. POLY CART

Want more information or assembly tips?

Video
Instruction
Guide

youtube.com/c/agrifab

SPHEdFP ari , the fastest way to purchase parts www.speedepart.com  FORM NO. 45553 (08/20/2021)


http://youtube.com/c/agrifab

40472

28548BL3

245270R1

5
i)

28258BL3

3

)

24386BLA1

244970R1

9
23687BLA1

_-10(8)

g

43012

—11(8)

g

43182

—12(2)

g

43063

Ut L
— 131 —
— M 47189 46980
; ﬁ 17 (11)
— 47810
— 43009
— —18(1) —20(M) _21(1)
— O @ 474
— HA23638
— _23(1)
— 22 (2)
— | i 25910 47622
47407 43343 43010




® 650Llbs. 7mph

- °
r . -/ (294Kg) (11 km/h)
e | N
® ®

A

S
== (C
O

T










45-0533




45-0533

REF | PART NO | QTY DESCRIPTION
1 40472 1 Poly Tray
2 245270R1 1 Wheel Support
3 24386BL1 1 Latch Stand Plate
4 244970R1 1 Latch Stand Bracket
5 28258BL3 1 Foot Pedal
6 24896 1 Axle
7 28548BL3 1 Tongue
8 43008G 2 Wheel
9 23687BL1 1 Hitch Bracket
10 43012 8 Bolt, Hex 1/4-20 X 3/4
11 43182 8 Bolt, Hex 5/16-18 X 3/4
12 43063 2 Bolt, Hex 5/16-18 X 1
13 47407 1 Bolt, Hex 5/16-18 X 4
14 43009 6 Washer, .785 X 1.57 X .057
15 47189 8 Nut, Hex 1/4-20 Nyloc
16 46980 2 Nut, Hex 5/16-18 Sims
17 47810 1 Nut, Hex .312-18 Nyloc
18 43343 1 Pin, Hair Cotter 3/32
19 43010 2 Pin, Cotter 1/8 X 1-1/4
20 HA23638 1 Pin, Clevis 1/2 X 1-3/4
21 47408 1 Extension Spring
22 25910 2 Axle Keeper
23 47622 1 Spring Puller

45553 1 Owner’s Manual




5ﬂ€80’£/’ a’ [ the fastest way fo purchase parfts Wwww.speedepart.com

REPAIR PARTS
Agri-Fab, Inc.
809 South Hamilton
Sullivan, IL. 61951
217-728-8388
www.agri-fab.com

8



